DIVERSIFIED

TEBTING LABDRATORIES, INT,

“Wea Test Per Your RRQUEST" ss—
FIEWEST FRHOMT STREET

PO BOX 400

BURLINGTON, NORTH CARDLINA 27215

FHOMNE (336) 227-7710 « FAX (X6 227117

www diversifiedtestinglabs. com

April 3, 2009

Mr. Llathalm Schuseler
A BERCER GabH & OO, ¥G
TEXTILHARENFARK1E
Kuhleshucte

ATEDD Erefeld

Poeklach 10 20 48
47720 Erefeld

Eermany

Reference: Laboracory Test Report
Lab Identification Mo, 5484
Invaiose No. 2188 {(Attached)

Dear Mr. Schusaler:

tne (1} fabric sample, identified as CREABE FREE HEAVY BATIN., was recelved and
teataed in accordance with the MHNational Fire Prevention Asgociation Mo, 701,
"standard Methods of Five Teate for Flame Propagation of Textiles and Films, 2004
Edition, {(Test 1, Small Szale)". The results ars as follows:

Specimen Number Residual Flame Weight Losa

' (seconds) {percent}
1 a.0 17.11
2 0.0 18,53
3 Q.3 11.07
4 0.0 18.36
5 0.d 18.0%
g 0.0 15.51
7 n.o 16.72
H 0.a 16.72
g 0.0 15.39
10 0.0 16.56
AV, 0.0 16.45

The fabric sample zubmitcted meets che mnindimum equirements of the above standard,
. The averags percent WEighE loga Sannot eXcead 40% arl the w:ight logs af
individual specimens cannct sxcsed mean valus plus threes standarzd deviatione. Ths
averags residual flame cannet exceed 2.0 seconds.

If there are any quegtiones or when we can pe of further agsistance, please let us
know,
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